1E36F-EiA b AL 7
The Parts List of Mode
1E36F-E Engine

)

A5 R A 5 x5 % ik F5 K 5 ERE 2 K 5 &
NO. Part No. Part Name NO. Part No. Part Name .| No. Part No. Part Name NO. Part No. Part Name
¥ WAL AP MS HAE 23
1 | 1B36FE. 9-3 o 30 | 6B9074. 13 WL M5 20 59 | 1E36F-24-2 AR e 63 | 1E34F. 1-7 e e
2 | 1E36FE. 9-4 it 31 | 1E36F-3 @B 60 | 1B36F-E-11 foih &4 64 | GB/T6170 A M4
WasherB Gasket Nut M4
- TS BE n 14 i % EIREATE
3 | 1E36FE. 9-1 $H2t Rope Reel 32 | 1B36F-E.6-1 | §prtne 61 | 1E36F-E. 1A e or 65 | 1E34F. 1.1 ERBAT e cover
S T s ;
4 | 1B36FE. 9-5 ﬁ;f;ﬁ'& 33 | 1B40F-5. 6A-1 gﬁg;f;r 61-1 s 66 | GB/T9074. 4 stk
7 A BFH 5 BB _ R T
5 | 1E36FE. 9-7 Recoil Spring 34 | 1E40F-5-11 Was/her 61-2 Main Needle 67 | 1E34F. 1-3 CHOKER
= .
Tk 5 WATHy B b 1A R4 B 3C5R4T ST4. 2 %12
6 |1E36FE. 9-8 $tart Cover Ass’y 35 | 1B40F-5-12 Screw Pin 61-3 Scrl;ﬂv HaT 68 | CB/T845 Screw ST4.2x 12
AT M5 x 25 FERALE AT M3 x 10 DS
7 | 6B9074. 4 Sorow M5 x 25 36 | 1E36FE-5 Fan Covar” 61-4| GB/T823 sgchew i3 % 10 69 | 1B34F. 1-1 Filter Not
s 4, | RABFIE . kg AR sk b Zik BT
§ | 1B40FP-32.4-3 | (¥ FaC 37 [1B36F-2.4.1 | R 61-5 ks 70 | 1B36F-E. 7-1 | ZEZT0E e coved
= SR = ;
9 | 1B40FP-32.4-10 | FEE 38 | 1B36F. 10-2 FEa 61-6 | GB896 e 4 35 71 | 1E34F. 1.2 b obads
10 | 1E36FE. 9-6 e 39 |1B36F-E.4-1 | FEE 617 # R e 72 | 1B36F-E-5 piaeR
_ AT AT _ A _ H TS
11 | 1E36FE. 9-2 Start pole 40 | 1E36F. 10-1 Piston Pin 61-8 Airgﬁof Ring 73 | 1B40F-5A-2 Rubber Cover
= P 3 - ST
12 | 1E36FE. 9 o 41 | 1B36F. 10-3 nar Ring 61-9 Bnote: 74 [1B34R.9.2-50 | HIAEE
-5~ s B Arik GE2 o BRELG
13 | 1B40F-5-10 e 42 | 1B36F-E-3 kot 61-10 Fixed Board 75 | 1E1E34F. 9. 272 | Rl Pipe
A 3 B
14 | 1B36FE. 7 EARARS 43 | 1B36F-26-1 o e 6111 ok 76 | 1B36FE.8.1-1 | EHE
15 | 1E36F. 2 g 44| GB/170.1 ey Mo x 18, 61-12 & 77 |6B/113527.1 | RAGHFLSI00S
e J& F i dh 4 _ AR d F s I SRATLEAPEMS < 16
16 | 1E36F-E. 8-2 Crank Case 45 | 1E36F-E. 5 Guide Covera Ass’y f1-13 Ring 78 | GB/T9074. 4 SCfgW M5 x 16 -
" Ty , AT i 44
17| esera. 63 | RAEIE 4 | aB9074.4 Sorovatsa g | 1 s rerhods 1 [msere 101 Rf) g
4h7R 6201/P5 KiLE S 07 1 7 BUAE
18 | GB/T276 Bearing 6201/P5 47 | L8RTC Spark Plug 61-15 0 Ring 80 | 1B32FL. 6. 2—4 Chain
- W AT KEEFF EX 20 3 | A
19 |[1B36F-E.4.1 | BAEATAL 48 | 1IB4OF-30.8-2 | goias 61-16 Pinhole 8L | 1B32FL. 623 | 5" cover
20 | 681099 R S 49 | 1B34F. 5-3 SR 61-17 R s | msrl622 [RRUR
n = = ™y 5 P
21 | GB119 ame 50 | 1B34F. 5-2 G 61-18 TR 83 | BB-415.4.1.1-1 | LUK
== = s o T
2 |1E36F-B.8-1 | TF B s1|iB0p-s. 31 | R 6119 T o w | coazo. 3.1 | EHE
- 247 N5 x 30 LEZ P LS
23 | GB70. 1 o % 52 | 1E36F-E~4 Cover 61-20 i S 85 | 1E32FL. 6. 271 ) ye) Tank Lid
B AT R B K AR ThAR A
24 [ 1B36F-E. 3. 1.1 | ¥\ ehoTe  ROTOR COMP. 53 | 1B36F-B-2 nae 61-21 Diaghasn | 86 | 1E32FL. 6.2 Lid Ass’y
@S P e &4
25 | GB/T859 ams 54 | 1B36F-E. 24 HEE 5122 Bty IEj;ge 87 | 1B40F-54-3 AR
EHS TIPS < 12 WA . BAE
26 | GB/T97. 1 Tashors 55 | GB9074. 4 ashat AL 61-23 B B tming 88 | 1B36F—E-7 it ¥
A NS S ST A IR SRATLH A
27 | GB6170 Yot o 36 | 1E36F-2-9 st 61724 aﬁ?‘l’ump 89 | GBY074. 4 sifg&ﬂM41j8M4 8
AT S q 3
28 | 1E36F-B.3.1.2 | 1GNITION COIL COMP 57 | GB6187. 1 iffms 61-25 GB/T818 qfﬁqu%mx 2,
FERL "y BEEE BT A
29 | 1B36F-2. 3.1 Cord Cemp. 58 | 1E36F-E-8 Pt 62 | 1E34F. 1-2 ol




The Parts List of Model CG260BF Brush Cutter

103 102

NO.| PART NO. PART NAME QTY, NO.| PART NO. PART NAME QTY, NO.| PART NO. PART NAME QTY.
1 | GB/T893.2 Stop Ring 26 1 |37 [CG260.3-1 Clamp 1 73 | CG305F. 13-1 Spring 1
2 | GB/T894.1 Stop Ring 10 1 |38 |GB/T70.1 Screw M5x20 1 | 74| CG305F. 13-2 Throttle Lever | 1
3 | GB/T276 Bearing 6000-2RZ/P5 1 | 39 |GB/T889.1 Nut M5 2 | 75| (G260.2.2C Cable Comp. 1
4 | GB/T276 Bearing 6000/P5 1 [ 40 [CG260A.1A Clutch Comp. 1 | 76 | CG260.2-1 Tube 1
5 | CG415D. 6-4 Pinion 1 | 41 |CG260A.1A.1 | Clutch Drum Comp. | 1 | 77| GB/T9074.4 Screw M5X25 2
6 | CG415.3-1 Steel Cap 1 |42 |GB/T893.1 Stop Ring 35 1 | 78| GB/T9074.5 Screw M5X30 1
7 | GB/T70.1 Screw M6X20 5 |43 |GB/T276 Bearing 6202-2RZ/P5| 1 | 79| CG305F. 13-3 Box, Left 1
8 | GB/T93 Washer 6 5 | 44 |GB/T894.1 Stop Ring 15 1 | 80| CG520-HL. 17 Nylon Cutter Heald 1
9 | GB/T9074. 4 Screw M5X 12 4 |45 |CG261.1-1 Linker 1 | 81 CG520-HL. 17.1 | Case 1
10 | GB/T9074. 11 | Bolt M6X12 1 |46 |CG305F.14-2 Rubber Cover 1 | 82 CG305F. 8-4 Left Nut A 1
11| GB/T97. 1 Washer 6 4 |47 |GB/T70.1 Screw M5x25 3 | 83| CG305F.8-3 Spring 1
12 | BG305. 12.4-4| Gear Case 1 |48 |GB/T93 Washer 5 2 | 84 Cord ¢2.5X2100 2
13 | BG330H. 7.3-1| Safety Guard 1 |49 |GB/T97.1 Washer 5 2 | 85 CG305F. 8-1 Cord Holder 1
14 | GB/T276 Bearing 6000/P5 1 |50 |[CG305F.14-3 Clamp B 1 |86 CG305F. 8-7 Cover 1
15| BG-328.9.5-2| Gear 1 |51 |[CG305F.14-4 Clamp A 1 | 87| CG305F.8-2 Cover 1
16 | CG305F.1-1 | Gear Shaft 1 |52 [BG415-1 Wire Clamp Band 1 |88 |BG430.2.6-1 Bracket 1
17 | GB/T276 Bearing 6002-2RZ/P5 1 | 53 |CG260A-CE.1 | Harness Ass'y 1 | 89 [GB/T845 Screw ST4.2X16 | 3
18 | GB/T893.2 Stop Ring 32 1 |54 | BG330-CE.1 Handle Ass’y 1 190 |GB/T9074. 4 Screw M5X16 4
19 | BG305. 12. 4-5| Holder A 1155 GB/T9074. 4 SCREW M5X 25 4 191 |C6420.7.1-1 Safety Guard 1
20 | CG305F. 1-3 Holder B 1 |56 | BG330-CE.1-1| HANDLE 1 |92 (C6G420.7.1.1-1 Guard 1
21 | GB/T862. 1 Washer 10 1157 BG330-CE. 1-2 RUBBER COVER 1 | 93 |C6420.7.1.1-2A Blade 1
22| CG305F. 1-4 Left Nut 1 |58 BG330-CE. 1. 1 HANDLE COVER 1 | 94 |0G420.7.1. 1 Guard Ass’y 1
23| GB/T91 Pin 2X 16 1159 CG260A-CE. 1 Harness Ass’y 1 | 95 |CG260BF. 1. 2 Joining Ass’y 1
24 | CG420-2 Blade 1 |60 96 |GB/T5781 Bolt M6X50 1
25 | CG260BF.1.3.1| Fore-Pipe Comp. 1 |61 |CG260.2 Level Ass’y 1| 97 |GB/T6170 Nut M5 1
26 |BG-328.9.4-5 | Rubber Cover 6 |62 | GB/T9074. 4 Screw M5 X 16 1 | 98 |CG260BF. 1.2-2 Joining 1
27 |BG-328.9.4-4 | Oil-Bearing 6 |63 | CG305F.13.2 | Clamp 1|99 |GB/T5789 Bolt M5X%12 1
28 | CG260BF.1.3.1-1 | Drive Shaft 1 |64 | GB/1889. 1 Nut M5 3 ]100 |GB/T923 Nut M6 1
29 |CG260BF.1.3.1-2 | Pipe 1 |65 | CG305F. 13-4 Box, Right 1 |101 |GB/T6170 Screw M6 1
30 | CG260BF.1.1 | Rear-Pipe Comp. 1 |66 | CG305F. 13-6 Rubber Cover 1 |102 |CG260BF. 1. 2-1 Handle 1
31 |@10X06X2 RIBBER PIPE (10mm)| 2 |67 | CG305F. 13-5 Clamp 1 103 |GB/T96 Washer 6 1
32 1 |68 | CG260.2.1 Stop Switch 1 |104 |BG305. 2. 1-1 Bin 1
33 |CG260BF.1.3.1-1 | Drive Shaft 1 |69 | CG305F. 13-10 Tine 1 105 |BG305.2.1-2 Spring 1
34 | CG260BF.1.3.1-2 | Pipe 1 |70 | CG305F.13-11 | Spring 1 |106 |BG305. 2. 1-3 Cover 1
35 [CG260.3 Holder Ass'y 1 |71 | CG305F. 13-9 Spring 1 |107 |BG305. 2. 1-4 Loop 1
36 |CG260.3.1 Harness Clamp 1 |72 | CG305F. 13-8 Safety Lever 1 |108 |BG305.2. 1 Bin comp. 1




The parts list of GJ330 LONG REACH TRIMMER

.I‘

Z

53 ?

o

51 n
2 (?D‘

18

NO. PART NO. DESCRIPTION QTY.| NO. PART NO. DESCRIPTION QTY.| NO. PART NO. DESCRIPTION QTY.

1 | GJ330.2.1 GEAR SHAFT 1 19 | GB/T276 BEARING 608-2RS/P5 | 1 37 | GJ330.2-14 DRIVE CASE CAP | 1
2 | GB/T893.1 STOP RING 26 3 20 | GB/T893.1 STOP RING 22 1 38 | GB9074.13 SCREW M4x14 4
31 GB/T276 BEARING 6000-RS/P5 | 2 21 | GI330.2.2-2  |PINION 1 39 | GI330.2-3 BLADE COVER 1
4 | GB/T93 WASHER 5 1 22 | GJ330.2.2-3  |LIMIT LOCAIION BLOCK| 1 40 | GB/T29.2 SCREW M5%*20 1
5 | GB/T70.1 SCREW M5%25 1 23 | G1330.2.2-4 DISHING WASHER | 1 41 | GJ330.2-6 WASHER 5 4
6 | GB/T9074.11 |BOLT M5x12 1 24 | GJ3302.2-5 |LOCATION PAD 1 42 | GB/T29.2 SCREW M5*18 3
7| G1330.2-4 "O"CIRCLE 40.2 1 25 | GJ330.2.2-8  |RUBBER COVER 10 1 43 | GJ330.2-8 GASKET 1
8 | GB/T9074.13 |BOLT M6*12 1 26 | GB/T9074.12 |BOLT M5x10 1 44 | GJ330.2-10 SEALGASKET 1
9 | G1330.2-1 GEAR CASE ASSY | 1 27 | GI330.2-15 LOCAIONG BOARD | 1 45 | GB/T68 SCREW M5x18 2
10| GB/T 1152 OIL CUP M6 3 28 | GJ330.2.4-3  |SCREW M6 1 46 | GJ330.2-16 LIMIT LOCATIONBLOCK | 1
111 GJ330.2-2 LEFT PINION 1 29 | GI330.2.4-1 HANDLE 1 47 | GI330.2-7 BLADE BRACKET | 1
121 GB/T896 JFIISTOP RING 6 | 2 30 | GJ330.2.4-2  |SPRING 1 48 | GI330.2-5 DRIVE CASE 1
13 | GI330.2.5 ORIENTATION STAND| 1 31 | GJ330.2.4-4 |SCREW M3*12 1 49 | GJ330.2-9 GASKET 1
14 1 GB/T9074.13 |BOLT M5*12 3 32 | GJ330.2-12 CAM SHAFT 1 50 | GB/T6177.1 |NUT M5 1
15 | GJ33022-7 |GEAR 1 33 | GB/T894.1 STOP RING 28 1 51 | GI330.2-13 RIGHT PINION 1
16 | GJ330.22-6 |RUBBER COVER 14 1 34 | GI330.23 BLADE RIVETING | 1 52 | GJ330.2-11 DRIVE CAST CAP | 1
17 1 GI330.2.2-1 SPINDLE 1 35 | GB/T276 BEARING 608-RS/P5 1 53 | GB/T9074.12 |BOLT M4x10 2
18 | GB/T276 BEARING6000-2RS/P5 | 2 36 | GJ330.2-17 SEAL GASKET 1 54




The Parts List of GJ330 POLE SAW

30
31
NO. PART NO. DESCRIPTION QTY.| NO. PART NO. DESCRIPTION | QTY. NO. PART NO. DESCRIPTION | QTY.

1 | GB/T6177 Nut M6 1 19 | GI330.1.2.1 Oil box 1 37

2 | G1330.15 Cover Borad Comp. | 1 20 | GB/T70.1 Screw M5%25 1 38

3 lLymnsy ChainJL9-3 1 21 | GB/T93 Washer 5 1 39

4 | G1330.1.4 "10" Guide board 1 22 | GB/T276 Bearing 6001-2RS/P5 | 1 40

51 GI330.1.3-2 Adjust pin 1 23 | GJ330.1.1-3 Worm 1 41

6 | GB/T889.1 Nut M4 1 24 | GI330.1.1.3 Right pinion 1 42
7 GB/T818.1 Screw M4*35 1 25 | GB/T276 Bearing 627-Z 1 43

8 | GB/T70.1 Screw M6+*30 1 26 | GB/T1152 Oil cup M6 1 44

9 GB/T9074.4 BOLT M5x14 2 27 | GI330.1.1-1 Gear case assy 1 45
10| GgB70.1 Screw M6X16 1 28 | GJ330.1.1-4 | Left pinion 1 46
I GB/T96.1 Washer 6 1 29 | GB/T276 Bearing 6000-2RZ/PS | 2 47

121 GI330.1-2A | Chain wheel 1 30 | GB/T893.2 Stop ring 26 1 48
13| GB/T70.1 Screw M4*12 2 31 | GB/T894.1 Stop ring 10 1 49
141 GB/T70.1 Screw M5*12 4 32 | 1E32FL.6.2-1 | Fuel Tank Lid 1 50

15 1 G1330.1.1.1 Worm wheel ass'y 1 33 | 1E32FL.6.2-2 | Inside Cover 1 51
16 | G1330.1.3-1 Box cover 1 34 | CG420.1.3.1-2 | Gasket 1 52
17 | GJ330.1.1.2-1 | grease-vitta 1 35 | 1E32FL.6.2-3 Lid 1 53

18 | GJ330.1.1.2.1 | Filter 1 36 | 1E32FL.6.2-4 Chain 1 54




	汽油机.pdf
	机具.pdf
	高枝剪.pdf
	高枝锯.pdf

